\

JDS-HYDR()

CONSULTANTS, INC.
A Diviglon of RESPEC C pany, LL

\

5540 TECH CENTER DRIVE
SUITE 100

COLORADO SPRINGS, CO 80919
719.227.0072

respec.com

EXTERNAL MEMORANDUM

To: Desi Santerre
Water and Wastewater Program Manager
Colorado Department of Local Affairs
1313 Sherman Street, Room 521
Denver, CO 80203

cc: Leslie Ann Klusmire, ICMA-CM - Town of Crestone

Project Central File W0317.22006.001 — External Memorandum

From: Douglas E. Schwenke, P.E.
Principal Engineer
JDS-Hydro / RESPEC
5540 Tech Center Drive, Suite 100
Colorado Springs, CO 80919

Date: September 4, 2022 - revised

Subject: Town of Crestone — Service Consolidation Feasibility Evaluation and Alternatives
Analysis

TOWN OF CRESTONE — WATER AND WASTEWATER CONSOLIDATION ANALYSIS
[...]
without issues:

1)

2)

Complete installation of security fence. If it is not already, this will become a Sanitary
Survey issue at some point.

Review screening tools for alluvial wells. Given the shallow depths of the five alluvial wells it
is a surprise that these wells have not been classified as GWUDI wells. If CDPHE does elect



Q "_
Z
Z
z

DOLA — TOWN OF CRESTONE // 13
SEPTEMBER 4, 2022

to classify the wells as GWUDI wells, it will require expensive improvements to the water
treatment plant in the form of pre-filtration and micro-filtration equipment to remove more
robust contaminants and reduce turbidity.

3) If notalready done, JDS would recommend that the Town employ a water accountability
endeavor where water produced is compared to water sold. If the percent losses are
anywhere from 5% to 20%, the percent losses should be considered acceptable within the
industry according to AWWA. If documented losses are above 20%, then the
accountability percentages should be considered excessive and water loss mitigation
measures should be employed.

4) Inventory of distribution system. Itis recommended that the Town of Crestone inventory
its 2.16 miles of distribution mains to accurately gauge the age, material, size, and quality of
the pipes. This inventory should be conducted as a response to the water accountability
evaluation as suggested above. If the water inventory reflects losses above 20%, then the
Town should conduct the inventory sooner than later to identify locations within the
distribution system which may be conducive to leakage.

Wastewater Collections System: as described above, the Town of Crestone employs a
relatively new sewer collections system which was constructed in 2003. Previously, Town
residents all had Onsite-Wastewater Treatment Systems (OWTS) that individually treated each
houses wastewater. However, because the OWTS systems and respective leach fields were
contaminating the shallow Crestone Creek aquifer, which was serving as the water supply for
the residents of the Town of Crestone (as well as the Baca Grande Water and Sanitation
District), the Town opted to construct a wastewater collections system and send wastewater
to the Aspen Wastewater Treatment Plant, which is owned and operated by the Baca Grande
Water and Sanitation District. The existing collections system includes the following:

1) Approximately 11,440 LF of 8" SDR 35 pvc sewer mains

2) Approximately thirty-six (36) 4’ I.D. precast concrete manholes with rubber boots at all pvc
pipe penetrations.

3) Approximately eighty-three (83) 4" or 6" sewer taps

As mentioned above, there has been a significant question as to whether the system has been
experiencing Inflow / Infiltration issues. For more information on these issues, please see the
first portion of this report. In response to the aforementioned Inflow / Infiltration (I/1) issue the
Town conducted a video survey of its collections system in June of 2022. Video clips of the
video of each segment of its collection system were sent to JDS-Hydro, which were reviewed
by JDS. The videos revealed that there were no noted issues with the collections system,
especially in the form of line breaks, root balls, underground infiltration or above ground
inflow. Overall, the video substantiated that the collections system was still in very good
condition and most likely not the cause of the discrepancies noted at the Birch Street master
meter. However, the collections system does collect wastewater from three (3) year-round
food establishments, one of which is a brewery which began full time operations in May of
2022. As observed, none of these establishments had a grease / oil interceptor to provide fat
/ oil / grease (FOG) pretreatment before the wastewater from these establishments entered
the collections system. So while the collections system in itself is in very good condition, it is
advised that the Town employ the following to assist with the reduction of FOG or elevated
BOD concentrations from the permanent (or even temporary) restaurants in town:



JDS-HYOR(

I)S-HYDR|

CONSULTANTS

INC

2)

3)

DOLA— TOWN OF CRESTONE // 14
SEPTEMBER 4, 2022

Fat/ Qil / Grease (FOG) interceptors: Most communities that employ a central sewer
collections system to send raw wastewater to a wastewater treatment facility require
restaurants to construct a FOG interceptor on their sewer service before it enters the
collections system. This is to reduce the delivery of fats, oils, and grease into the
collections system and ultimately to the wastewater treatment plant. Introduction of fats,
oils, and greases into the collections system can create maintenance issues in the
collections system, while increasing organic loading to the wastewater treatment plant in
the form of elevated BOD concentrations. As noted above, this appears to be occurring
at the Birch Street master meter and Aspen WWTP. While interceptors cannot settle out
the soluble BOD from its raw wastewater, they can settle out particulate BOD, solid waste,
and food waste from the waste stream coming from the establishment. As noted above,
the Town of Crestone believes that all three of its active restaurants employ grease-
interceptors or do not wash food waste down its drains..

Brew Waste Control: Because of the processes involved with brewing beer, the waste
streams generated by a brewery (even microbrewery) can produce extremely strong
wastewater. Through the brewing process, there are multiple locations within brewery
that can produce high strength waste. A sample of these locations include the following:
- Spentgrains

- Mashout

- Rinse mash tun

- Boil kettle "sludge”

- Rinse boil kettle

- Boil kettle clean

- Heat exchange sanitizer

- Fermenter yeast cake — generally the highest BOD concentration comes from here

- Fermenterrinse

- Fermenter clean

- Server tankrinse

- Cask steaming (if necessary)

All of these processes can contribute to extremely high TSS, BOD, phosphorus, and TKN
concentrations leaving the brewery (see page 11 above). If these individual waste
streams cannot be segregated out of the normal waste stream (i.e., most of the time, all of
these waste streams are washed down the floor drains and into the collections system)
then some sort of sedimentation process is recommended to settle out solids from the
brew waste from the remainder of the soluble waste. While BOD concentrations in the
wastewater from the brewery would still be high in the sedimentation basin filtrate, it
would not be as high as unsettled wastewater coming directly from the establishment.
Regardless, some type of pre-treatment should be employed at the brewery, whether that
is separating out the brew waste streams from the normal waste streams or employing
some type of sedimentation basin on the sewer service (similar to a Grease and Oil
Interceptor described above).

Pre-Treatment Basin: If constructing oil / grease interceptors or brew waste
sedimentation basins is too difficult or costly for the Town to construct, another
alternative might be to construct a pre-treatment sedimentation basin just upstream of
the master meter. Essentially, this basin would be a synthetically lined, engineered, hole in
the ground. The basin would need to be sized for the maximum day flows accurately
recorded for the town. The basin would also need to be aerated to control odors. The
biggest challenges to constructing and maintaining a facility such as this would be the
following:



DOLA — TOWN OF CRESTONE // 15
SEPTEMBER 4, 2022

- Cost: this structure would not be small as it would need to adequately provide
sufficient detention time to settle out solids from the waste stream. Also,
synthetically lining a structure such as this tends to be expensive.

- Operating cost: Aerators require energy. Depending upon the horsepower of the
aerators, they could be quite expensive. However, it may be possible to provide
surface aerators that are solar powered.

- Location: Because exposed wastewater can be unsightly, the Town would need to
select a location that is not within public view, if at all possible.

- Odors: While it is recommended that a sedimentation pond such as this control odors
with the use of surface aerators, it is still possible for odors to escape the pond if
there are a lot of high organic loadings experienced at the pond (i.e., high restaurant
traffic and brew waste days). The higher the use, the higher the waste, and the higher
the public traffic in and around town to experience the odors.

- Security: A structure such as this will need security fencing all around it for liability
purposes, as well as to keep out wildlife.

Wastewater Treatment Plant: As noted above, all wastewater is collected within the Town of
Crestone collections system, and then sent to the Aspen Institute WWTP. The Aspen Institute
WWTP is owned and operated by the Baca Grande Water and Sanitation District and has a
hydraulic design capacity of 0.15 MGD with an organic design capacity of 300 Ib BOD/day.
The facility features a surface outfall that discharges to an unnamed dry wash tributary to
South Crestone Creek. This facility provides primary wastewater treatment through its
headworks facility, which features a mechanical fine screen, vortex grit collector, grit decanter
dewatering bin, and an equalizing basin. Secondary wastewater treatment occurs in the form
of a sequencing batch reactor (SBR) process. Disinfection is achieved through UV
disinfection, while sludge generated from the SBR process is dried and stored in two new
sludge drying beds. The facility has generally had an acceptable performance history, with its
last case-and desist occurring in 2014. That case was subsequently closed. The facility has
had subsequent exceedances of E. coli (3) and Total Residual chlorine (8) prior to its last
discharge permitissuance in 2019. The plant did experience an exceedance in 7-day acute
BOD in 2021, but that exceedance was found to be laboratory error. Overall, the facility has
performed well since its cease-and-desist order was issued in 2016. The plant has undergone
to significant upgrades in the past four years in the form of improvements to the headworks
facility as well as construction of two new sludge drying beds. Overall, the facility is more than
adequate to treat residential and small commercial flows, though it may struggle to adequately
treat elevated BOD loadings should commercial establishments (especially the brewery)
continue to go without pretreatment. Hydraulically, the facility is still below its rated hydraulic
design capacity. Maximum average day flows were around 66% of the rated hydraulic
capacity by the end of 2021. Of note, a facility must begin planning for expansion once it
reaches 80% of design capacity. So while 66% is still less than the 80% design capacity
threshold, BGWSD still may begin looking at what it may take to expand the facility in the
future if necessary.

As of the end of 2021, BGWSD was charging the Town of Crestone $5.25 / 1,000 gallons of
wastewater as measured at the master meter. In order to cover this expense, as well as
operations and maintenance of the collections system, the Town of Crestone was charging its
customers $40 / month. As noted in the beginning of this report, the Baca Grande Water and
Sanitation District raised its sewer rates to cover perceived discrepancies in hydraulic and
organic loadings generated from the Town of Crestone to $7.90/ 1,000 gallons with an



DOLA — TOWN OF CRESTONE // 16
SEPTEMBER 4, 2022

additional $0.991 Ib/BOD per month (i.e. taking the average BOD reading for the month and
then multiplying it by the number of days in the billing month). The District also charged an

$10 flat rate per month to cover BOD costs. Conversely, it is assumed that the Town of
Crestone would need to increase its sewer rates to roughly between $60.00 to $82.00 per
month, depending upon what BGWSD elected to do. Because the increase was proposed to
cover perceived discrepancies as to how much hydraulic loadings are being contributed at
the Aspen Institute WWTP, additional investigations of the accuracy of the master meter
should be considered before the proposed rate increases are introduced. As recommended
above, actual flows measured at the Birch Street master meter are probably less than what are
being measured. This opinion is somewhat corroborated by the findings from the /|
evaluation conducted by the Town of Crestone in June of 2022. Reduced flows result in
reduced hydraulic loadings, which also result in reduced organic loadings to the Aspen
Institute WWTP. Conversely, the proposed rate increases suggested by BGWSD's
consultants should be appropriately revised to reflect actual hydraulic and organic loadings
observed at the master meter. The Town of Crestone should still pay for representative
services at the WWTP. The organic concentrations being generated by the brewery in the
past can be considered a burden on the wastewater treatment plant. If pretreatment is not
instituted at the brewery in the future, then the Town of Crestone should pay for that burden,
given that the majority of BGWSD are normally residential or camps. While itis likely that
organic loading from the BGWSD becomes elevated when their spiritual camps are active,
they probably do not contribute the same levels of organic loading that the brewery does on a
year-round basis. One item which the Town may wish to consider in the future is to construct
its own flow monitoring and BOD monitoring station in the future in an attempt to corroborate
BOD and low monitoring conducted by BGWSD. While this may be considered an additional
expense, it may serve as a second check to the readings taken by BGWSD, especially if rates
charged to the Town of Crestone are contingent on flow and BOD readings in the wastewater.
Overall, though, the user rates that Crestone currently pays are in-line with other wastewater
municipal rates in the San Luis Valley and southern front range communities. A representation
of these rates is shown below in Table 7.

TABLE 7: REGIONAL MONTHLY WASTEWATER RATES - FOR %" TAP
*All rates are for in-town residents unless stated otherwise
e Town of Crestone: $40.00 / month base rate
e Baca Grande Water and Sanitation District: $37.03 / month base rate
e East Alamosa Water and Sanitation District: $25.00 / month base rate
e Monte Vista Outside Residential: $20.40 / month base rate + $7.80/1000 gallons
e Town of Saguache: $35.00 / month base rate
e Town of Rye - IGA with Colorado City Metro District: $29.64 / month base rate
+0.005/gallon
e Round Mountain Water and Sanitation District (Westcliffe and Silver Cliffe): $33.50 /
month base rate + $3.80/1000 gallon in District or $5.50 / 1000 gallon outside of District
e Creede: $20/ month base rate

One item which Crestone may wish to consider is future operations at the Aspen Institute
WWTP. As noted above, hydraulic loadings at the facility are increasing, and have reached
66% of the design hydraulic capacity. Itis likely that an expansion of the facility will need to
occur within the next 10 to 20 years. BGWSD has at least master planned what an expansion
might look like for its current SBR process. In addition, this master plan for the WWTP will
also need to account for process improvements that can meet future effluents limits



-
| —
[
0=
-
o
3
[

DOLA—TOWN OF CRESTONE // 17
SEPTEMBER 4, 2022

assigned to the Rio Grande Basin. These proposed effluent limits for nutrients (i.e.,
phosphorus, nitrogen, and other constituents) are anticipated to be incorporated into
respective discharge permits in each basin at the end of 2027. The current effluent limits
being proposed for some of these constituents (particularly nitrogen) are especially
restrictive and may require particularly expensive treatment technologies to enable facilities
to meet these limits. In fact, the current effluent limits being proposed by the EPA and
CDPHE for nitrogen are not technologically feasible in most instances at this time. So while